





{(Packeround, cont'd) =

The bottona subnitted were aa follous:

¢ buttons of sample Nc. 5=318-22 which are Other
\ Ranks gueliby,menufeactured by Caunt Lbd.

4 buttons of gample No. 5=318«21 which are Cfficers
quality, manufectured by Gaund Ltd.

8 buttons of sample No., 5-314-24 and

4 buttons of sample Ne. 5-273-1, both of which are
Off'lcers gquallibty, manufactured by Willlam
Jeully Lude

JHVEITYGATION @

The uvsefulness of the buttons submitted was inves=
tagoed under the following headlings:

Lo ontinuivy of gold plating (Par. 4.1).
2o Re:iqfandc to corrosion (Far. 4.2).
3. Abtachment of ghank te back {Par. 4.3).
4a Test for lscquer (Par. 4.4).
5. Resistance to dry cleaning fluld (not
' onlinnbd in the spescillcstion,.

I. Continuity Qf Golcd Plating.

Ome button of each kind was treated accordin bo the
ingtructlons in pavagrabh .. Phe lacquer weg Tivst romoved
from the but ttony hv tlmmerslig them In benzene. lach button
wirs Uhen J“"d”"@u for a period of 15 seconds In dllutcl nibrle
acld {1 vol., concentrated nitric ceild and L vol. water) <uintalned

. " N - : . - .
at 656° F, 27, In cverw cosae, there was a considerablie evolution
of gas from both the fnce and back of axch button and ot the
game time & vluae colour waa lmparted to the acid solubtiun.
' Upon removal Irom e acll? solubion, the surfaces of mtitons
( Beu273-1 (Wavy s{0icera = Jeuily Lbd.), 5-013-20 (R.C... 1

Offlcaryg - Gaunt Lbd.) and F-%"¢-2¢ (.08, ¢, Offlcern - Scully
Itd.) were badly attacked, and in the -case of bulton H-318-Li
(Ofmer Nenks - JFaant Lids) the buatbton had a uniform duir finled

s If the gold siete had been romovad cnblireiy.
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(Investigation, cout'd) -

TLl. Resistance to Corrosion.

e

Two buttonsg of type No, 5-314-24 and one of each
of the other kinds were exposed to the actlion of salt spray
for 100 hours under the conditions outlined in paragraph 4.2,

The reasulta wore:
After 24 hours - Sample No. B-273<L (Navy officer's
button produced by Scully)
wag half covered by corrosion
produat,

Sample Ho. 5=3LB8-21 {(officer’s
button produced by Gaunt) had
whitish material on the top
aurfaces, o

Sample No. 5-318-22 {other ranks
button produssd by Gaunt) was
tarnished, ,

Samples Noo. H-314-24 (officer's
button produced by Scully) vwere
not greatly changed.

After 100 hours - The cormosion of the wvarlous
sanples ls shown Iin Figurse 1.

Sample No. 5=273-1 had considerabls
brass corrosion product on the
suelace,

Sample No. 5-318-21 was partially
covered with white material and
there was & slight evidence of
brags corresion product.

Sample No., H=318-22 was ravher
badly tarnished.

Bemploes No. 5-31l4-24 were partially
sovered with white material. A
very slight anpount of brass eore
rogilon product was visibls.

ILX, Attechwment of Shank to Backo

Two buttons of Sype No., H=314-84 and one of sach
of the other kinds were tested in the tensile strength testing
machine., AlL buttons were undasmeged at 45 pounds (the mimimuﬁ
allowed by the specification). Later it was found that all

of the buttons were undamaged at 60 pounds.
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One button of each kind was treatod according to
parva-raph 4.4, The test dubtons were placed in an oveh for
15 minutes at 400° Fo 357, At the ead of thls time, there
vas no visible evidence of lacgquer pecling, bubt all buttons
had become somewhabt darker in colour. Semple B-318«22 (other
ranka' ~ Gaunt Ltd.) showed the oresateat chanre in colour,
then 5=273=1 (Navy officer's » Jeully Ltd.}, and next 5-314=24

(RoCoAFPo officerts = goully Ltd.). 5=318=21 {R.C.A.I*. officeris

» (Gaunt Ltd.) showed the lsast chan e in colour.

ance To Dpy CGlesning fluid.

There ware net sufficlent bubtons to test all of
the types submlitfed. Two buttons of lio, B-31ld~R4 type were
gub jeeted to the following test: They were placed in the
vapour of trichlovethylene (a freguently uged dry cleaning
solvent) for four hours. Pour times durins that periocd they
were withdrsewan into the alr for several mlnates and allowed to
dry. AG the endé of this teash the buttona had become somzwhed
darker in colour. Although there was no viailble evidence of
lacquer pesling or otherwise deteriorating, it seems cvident
that the surifnce o the brass wag affected under these conditions.
It is poss that the ather typés of hutbton would have behaved

differently.

voncluslona:

It a3 concluded that:
1. Nowme of btho gsamples conformed to the specificestion
with regard to continulty of golid platin~.

2. HNene of the samples conformed te the specificotion

with regord to reszistance to corrosion. The brags was not









